

Test Report [Sheet No:](#) 8U55102010

Sheet No.: -2010

Order info.: 8U5510 Fabric:Q16 Finish no:702FCJ00 Color:203X -B Client:EEU670

Color Code:

Item#:

Style no:

Season:

Factory Order: E-8005/08,D-8005

Standard: JIS

Physical Properties

Test Conducted	Requirement	Result	Unit	A/R	Test Standard
SPRAY RATING					JIS L1092 5.2-1986
.	80	80		A	
WATER RESISTANCE					JIS L1092-5.1.1-A-1992
.	600	750	mm/H	A	
Light Blocking					JIS L1055
.	99	99	%	A	
Ultraviolet Cutting Rates					JIS ASNZ 4399
.	99	99	%	A	
FIBER CONTENT					
	T:100	T:100	%	A	

Colorfastness Test

Test type	Requirement	Result	Unit	A/R	Test Standard
COLORFASTNESS TO WASHING					JIS L0844-A2
50°C+100ML+30MIN+10 Steel Balls+Synthesize Detergent					
- Change:	3	4	Rating	A	
- Staining:	3	4	Rating	A	
- Cotton:	3	4	Rating	A	
- Nylon:	3	4	Rating	A	
- Polyester:	3	4	Rating	A	
COLORFASTNESS TO WATER					JIS L0846-A
Perspiration Tester + Distilled Water + 4HR.					
- Change:	3	4	Rating	A	
- Staining:	3	4	Rating	A	
- Cotton:	3	4	Rating	A	
- Nylon:	3	4	Rating	A	
- Polyester:	3	4	Rating	A	
CROCKING-DRY					JIS L0849-I

Crockmeter, 10 Cycles, Dry Test Square

- Staining: 3 4 Rating A

CROCKING-WET

JIS L0849-I

Crockmeter, 10 Cycles, Distilled Water On Test Square

- Staining: 3 4 Rating A

SUBLIMATION IN STORAGE

JIS L0854

Stored in Oven at 120°C for 80 Minutes. Paper Print70X48hr

- Staining: 3 4 Rating A

Prev. page

Print